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725,000 MHz 1.000 GHz 100.000 kHz 945.19231 MHz -57.84 dBm -44,84 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50337 GHz -47.16 dBm -34.16 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90076 GHz -43.34 dBm -30.34 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.92000 GHz -43.87 dBm -30.87 dB
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.00 dg

Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
Sy o an e N NI p——— ity
. rpactmssoer] > . P
-50 dBm s
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency Pawer Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 616.61169 MHz -58.84 dBm -45.84 dB 30.000 MHz 690.000 MHz 100.000 kHz 612.32384 MHz -58.77 dBém -45.77 dB
725,000 MHz 1.000 GHz 100.000 kHz 995.46703 MHz -58.,16 dBm -45,16 dB 725,000 MHz 1,000 GHz 100.000 kHz 988.87363 MHz -58.02 dBm -45,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.53587 GHz -47.15 dBm -34.15 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -46.97 dBm -33.97 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89976 GHz -43.18 dBm -30.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97825 GHz -43,14 dBm -30.14 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99900 GHz -43.77 dBm -30.77 dB 7.000 GHz 9,000 GHz 1.000 MHz £.01000 GHz -43,84 dBm -30.84 d&
l )i ) i )i i

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

@1 Avgrwr
Limit rwrk PAR
10 4dRE—BPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
-
e’ et L SRR
-50 derr
-
70 de
80 da
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 617.60120 MHz -58.91 dBm -45.91 dB
725,000 MHz 1.000 GHz 100.000 kHz 990.79670 MHz -57.93 dBm -44,93 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.85926 GHz -47.22 dBm -34.22 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93976 GHz -43.05 dBm -30.05 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00225 GHz -43.87 dBm -30.87 dB
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Swesp

SGL Count 100/100

Ref Level 0.00 dBém

Offset 11.00 dg Mode Auto Swesp

@1 AvgPwr

(@1 Avgpwr
Limit Tmrk Paks Limit 'thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_

-20 dBm

-30 dBm

-40 dBm

. B e e " autnanu SRR |

-50 dBm

-70 dBm

-80 dBm

-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz

Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 624.52774 MHz -58.83 dBm -45.83 dB 30.000 MHz 690.000 MHz 100.000 kHz 629.14543 MHz -58.81 dBém -45,81 dB
725,000 MHz 1.000 GHz 100.000 kHz 989.97253 MHz -58,13 dBm -45,13 dB 725,000 MHz 1,000 GHz 100.000 kHz 987.77473 MHz -58.08 dBm -45,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50887 GHz -47.07 dBm -34.07 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.50537 GHz -47.00 dBm -34.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.00537 GHz -42.89 dBm -29.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -43,29 dBm -30.29 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99550 GHz -43,92 dBm -30.92 db 7.000 GHz 9,000 GHz 1.000 MHz 8.00850 GHz -43.81 dBm -30.81 dB
l )i ) i )i i

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

@1 Avgrwr
Limit rwrk PAR
10 4dRE—BPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
aanaute ¥ PP N
50 de b ety ot
-
70 de
80 da
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 628.15592 MHz -58.73 dBm -45.73 dB
725,000 MHz 1.000 GHz 100.000 kHz 928.70879 MHz -58.01 dBm -45,01 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -47.21 dBm -34.21 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -43.16 dBm -30.16 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99650 GHz -43,91 dBm -30.91 dB
il
L JL i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG052917-01B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0007
40 Normal Voltage 0.0004
30 Normal Voltage 0.0010
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0018
-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0033
20 Maximum Voltage 0.0006
20 Normal Voltage 0.0000
20 Battery End Point 0.0021
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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samonis. FCC RADIO TEST REPORT Report No. : FG052917-01B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 2.72 4.49 3.77 5.83 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 4.96 6.38 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A13-10f 21

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB Middle Channel / Full RB

Spectrum L‘%’ Spectrum l".?
Ref Level 30.00 cém  Offset 1120 db Ref Level 30.00 cém  Offset 1120 db
o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz
(@153 view (8155 view
N :h"-r -
= a
N 5 =
\
. 0.01 ) .
: \
< Y s
T 1E ¥ %
; |
1
1E-04- < 1E-04- \-[ ¥
1E 1E- !
lcF 782.0 mHz Mean Pwr + 20.00 dB lcF 782.0 mHz Mean Pwr + 20,00 db.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 20,45 dbm 23,23 dbm 2.78 di 2.26 di 2.67 db .72 db .01 db Trace 1 [ 2116 dBm 2631 cbm 5.15 d 2.46 d 3.88 db 4.40 da 4.4 da
L L ] [T IR L L ] [
Spectrum L‘%’ Spectrum l".?
Ref Level 30.00 cém  Offset 1120 db Ref Level 30.00 cém  Offset 1120 db
o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz
(@153 view (8155 view
= inay
. 0.01 . -
\
N s
1E l‘ B 1E o
1E-04- i % e \ X
\
| | ‘
lcF 782.0 mHz Mean Pwr + 20.00 dB lcF 782.0 mHz Mean Pwr + 20,00 dB.
C y Cumulative Distribution Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 18,74 dbm  23.57 dbm 3.82 di 2.78 db 3.65 db 3.77 db 3.63 db Trace 1 [ 2020 dbm 26,04 dbm 6.56 d 3.13d8 4.99 da o 6.26 di
L bj )i [T L bj )i X
Spectrum L‘%’ Spectrum l".?
Ref Level 30.00 cém  Offset 1120 db Ref Level 30.00 cém  Offset 1120 db
o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz
(@153 view (8155 view
R TS
X .
001 '\‘ a: T 001 \\‘ a: T
i 5
X S . =
1E- " o 1E- “ o
1E-04- t G 1E-D4- -
\ R
1E-D! 1E-D!
3 %
lcF 782.0 mHz Mean Pwr + 20.00 dB lcF 782.0 mHz Mean Pwr + 20,00 dB.
C y Cumulative Distrib Function Samples: 130000 C y Cumulative Distribution Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 18,71 dbm 23,50 cbm 5.00 di 3.04 dB 4.4 db .96 db 5.07 db Trace 1 [ 19.27 dbm 26,71 cbm 7.44 d 3.22 dB 5.30 dB 6.38 da 7.10 da
L L ] [T L L ] [

Page Number 1 Al13-2 of 21
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG052917-01B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.90 4.84 - - - -
Middle CH - - - - 4.86 4.79 9.63 9.77 - -
Highest CH - - - - 4.96 4.95 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.92 - - - - -
Middle CH - - - - 4.91 - 9.85 - - -
Highest CH - - - - 4.82 - - - - R

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-3 of 21




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

l JU

m 2 m 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 15.30 dBm Mi[1] 15.25 dBm
2 e 781.45800 MHz - 780.16900 MHz
ndB ¥ 26.00 dB ¥ ndB 26.00 dB
0d o e BB e e 4.895000000 MHz 104 . D A Y Ny s L -V L T 4.835000000 MHz
T Q factor 1 150.6 i Q factor 161.4]
o L 0 de: - I&
/ J 2
10 d o 104 k53
f" \ J.‘ A
\ \
-20 / -20 f
b o
|t o M AL
| nd " o
-a0d —~ -30 .
40 dBm -40 dBm
60 d -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 781.458 MHz 15.33 dbm ndB down 7,695 MHz ML 1 7BD. 165 MHz 15.25 dem ndB down
TL 1 777.042 MHz -10.68 dém ndg 26,00 dB TL 1 777.052 MHz -10,63 dBm ndg
T2 i 781.938 MHz -10.30 dém q factor 150.6 T2 i 781688 MHz -10.34 dém q factor

¢ )jd

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

2 im =
Ref Level 30.00 cbm  Offset 11,20 db @ RBW 100 kiz RefLevel 30.00 dbm  Offset 11.00 o & RBW 100 khz
lo att I0de ST 195 @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.65 dBrm Mi[1] 14.05 dBm
783.B6B00 MHZ] 780.74100 MHZ]
2 2
2 ndB 26.00 dp| =@ Ll ndB 26.00 dp|
_ S o VB 1.855000000 MHz 104 =y T,V - TP A 1.785000000 MHz
f Q factor 161.5 | Q factor | 163.2
|
o L 0 da |
10 df =10 di
20 -20 /
PPV S A A . g il
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 783.868 MHz 14.65 dom nd@ down 4.B55 MHz [ 1 7B0.741 Mz 14.05 dem nd@ down 4.785 MHz
T 1 779,552 MHz -11,09 dem nd8 26,00 d8 T 1 779,602 MHz -12,02 dem nd8 26.00 d8
T2 1 784.408 MHz -11.25 dbm q factor 161.5 T2 1 784.388 MHz -12.20 dém q factor 163.2
L Il ) L o

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum 2 um 2
Ref Level Offset 11,20 db e RBW 100 khz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
o art SWT 18 ps @ YBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
M1[1] 15.17 dBm M1[1] 14.56 dBm
o 784.83000 MHz - 782.97200 MHz
¥ nde 26.00 dB x| ndB 26.00 dB
- A A B 4.955000000 MHz 0 A A L 4.945000000 MHz
/ Q factor 158.4] Jj Q factar 158.2
4 0 e .
-10di
; 20
ey
)
an.d
-40 dem
50 -50
60 d -60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 784.83 MHz 15.17 dbm ndB down 3.555 MHz ML 1 762.372 MHz 14.58 dem ndB down 3,545 WHz
TL 1 781.973 MHz -10.86 dém ndg 26.00 dB T 1 762,032 MHz -11,06 dBm ndg 26.00 B
T2 i 786.928 MHz -11.08 dém q factor 158.4 T2 i 786578 MHZ -11.79 dém q factor 158.2
L JU J L JU J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 13

(Spoctram | = K
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
o At 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.43 dBm Mi[1] 16.04 dBm
. 1 784.9980 MHz . i 781.5000 MHz
= - PN 26.00 dB =@ ndB i 26.00 dB
10 P i S MR T 9.630000000 MHz 10 ~ AT A Y 9.770000000 MHz
! | Q factor \ 81.5 ! { Q factor 4 80.0
0ds - - 0 de: [ -
I i) Tl he
10 d8rr 4 10 dar B 4
/ \ / L
-20 dém ,’ = — -20 dém 7 -~
- S | e I
30 dBm 30 dem
Y
40 dBm -40 dBm T
e e
-50 dBm -50 dBm
60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 784.398 MHz 17.43 dbm ndB down 9,63 MHz M1 1 7615 MHz 16.04 dBm ndB down 9,77 Whz
TL 1 777.185 MHz -9.17 dém ndg 26,00 db Tl 1 777.165 MHz -10,16 dBm ndg 26.00 dB
T2 i 786.815 MHz -9.17 dém q factor 8i.§ T2 i 786835 MHz -10.10 dém q factor 80.0

TEL : 886-3-327-3456 Page Number 1 A13-50f 21
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

m =
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz
fo ALt 30de 8WT 19 ps & VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17K Max
[CETEY] 3.74 dBim)
781.59500 MHZ]
2
2 ndB 1 6.00 dB)
4.915000000 MH.
10 df . Fa W MHz
| 159.0)
/
0 de
{J‘
10 d8m I
| \
/ \
-20 dém X
L
et T PR
-30 dBrm ol
-40 dBmv
<58, o
-60 dem
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | X-value ¥-value |__Function | Function Result
ML 761.598 MHz 13.74 dbm ndB down 2.915 MHz
T 777.032 MHz -12.04 dBm nd8 26,00 dB
T2 i 781.848 MHz -12.15 dém q factor 156.0
L JL ] L
= im =
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 13.07 dBm mi1] 15.15 dem
781.77000 MHZ] 784.5170 MHz
2 2
2 ndn 6.00 dB =@ ..m;‘,“ 26.00 dB)
_ o e B, 4.905000000 MHz 104 T B P - LA 9.850000000 MHZ|
. } ’ QYactar \ 159.4f . 7 Q factor 79.6
0 d8: 7 B 0 d8 ,"
-/
10 dem 3 10 dBm s
7 7
/ /
-20 dém f -20 dém i
Dy o va . /
i i S et .
-40 dBmv
-50 demr
-60 dem
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts an 20.0 MHz
Marker Markar
Type | Ref | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value Y-value | _Function | Function Result
ML 781.77 MHz 13.97 dém ndp down 4,805 MHz M1 i 764.517 MHz 15.15 dém ndp down 9,85 MHz
T 779,542 MHz -12,10 dem nd8 26.00 d& T 1 777.005 MHz -11,25 dem nd8 26,00 d&
T2 i 784.448 MHz -11.71 dém q factor 156.4 T2 i 766,855 MHz -11.23 dém q factor 78.6
L JL ] L L JU L

Highest Channel / 5MHz / 64QAM

=)

Ref Level 30.00 GBm  Offset 1120 db @ RBW 100 kHz
o art 0de  SWT 18 ps @ YBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@1Pk Max
M1[1] 14.67 aBm|
783.11100 MHz
= 26.00 dB
104 S 4815000000 MHz
b T 7 162.6
0 dB t
\\
10 dgm v
-20 dBm :
|
o, e A
- S ey
3
-4 dBm
-50 dBm
60 dBm
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | X-value | ¥-value |__Function | Function Result
ML 783.111 MHz 14.67 dbm ndB down 4815 WMHz
TL 782.082 MHz -11.32 dém ndg 26.00 dB
T2 i 786.898 MHz -11.45 dém q factor 162.6
L JU -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.48 4.50 - - - - -
Middle CH - - - 4.49 4.48 8.97 8.97 - - -
Highest CH - - - 4.49 4.46 - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.50 - - - - - -
Middle CH - - - 4.49 - 8.97 - - - -
Highest CH - - - 4.50 - - - - - -
TEL : 886-3-327-3456 Page Number D A13-7 of 21

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 14.74 dBm mi1] 14.46 dBm
2 780.60900 MHz - 779.73000 MHz
+.475524476 MHz occ Bw +.495504496 MHz
L Lnon s . PR LN
wd ’7"’ n 10d & e
o - 0 de:
10 1 -10 y
20 20 {
S N VU AN
-an d i a0 d
40 dom—pel 40 dBm
- o - 7t
; h “Snd o
60 d -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 780.608 MHz 14.74 dbm ML 1 779.73 WHz 14.46 dBm
TL 1 777.27223 MHz 9.29 dbm Occ Bw 4.475524476 MHz T 1 777.26224 MHz 9,34 dBm Occ Bw 4.495504496 MHz
T2 i 781.74775 MHz .77 dém T2 i 781.75774 MHz 10.38 dém

)jd

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

2 im =
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.23 dBm mi1] 14.06 dem
2 780.95100 MHz - o 782.52000 MHz
- A . :c B +.485514486 MHz N occ Bw +.475524476 MHz
o oS i ) fr o) 12
10d X v L 10 d L, VAV.La Y
{ \
o ; ; 0 da: - -
S Mty -
]
-50 -50
60 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 780.951 MHz 15.23 dém Ml i 762,32 MHz 14.06 dom
TL 1 779.76224 MHz 9,70 dBm 0cc Bw 4.485514486 MHz 1 1 779.76224 MHZ 9.21 dBm 0cc Bw 4.475524476 MHz
T2 i 784.24775 MHz 9.41 dém T2 i 784.23776 MHz 9.20 dém

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum 2 um 2
Ref Level 30.00 GBm  Offset 1120 db @ RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 0B & RBW 100 kHz
o art 0de  SWT 18 us @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1004100
[@ 1Pk M |
Mi[1] 15.73 dBm Mi[1] 14.38 dBm
o 782.81200 MHz - 783.87100 MHz
= 3 oce By 1.485514486 MHz = Oce By 1.455544456 MHz
RV [P Er W PR Td e ey A Pan me hI2
10 df 10 d -
/ [
a - 0 das 2\
-10d / 104 ’ \
/ \ / \
20 = 20 L t
b e W P f A RN PPN
. il MRV . S A o ]
73048 304
-40 dBm -40 dem
50 -50
60 d -60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 782.812 MHz 15.73 dbm ML 1 763.871 MHz 14.38 dBm
TL 1 782.25225 MHz 9.29 dbm Occ Bw 4.485514486 MHz T 1 78226222 MHz 3,61 dBm Occ Bw 4.455544456 MHz
T2 i 786.73776 MHz .33 dém T2 i 786.73776 MHz .88 dém

)jd
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052917-01B

(Spoctram | = K
Ref Level 30.00 GBm  Offset 1120 db = RBW 300 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att 30d8 SWT  12.6us @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 16.60 dBm mi1] 16.06 dBm
2 " 782.8590 MHz - 777.8240 MHz
1 , X occap 8971028971 MHz X - occ By 8971028971 MHz
e NS e 2 YN e s S 2
10 d 5 10 o 5 =
| / |
0 de 0 de: -
/ \ | |
10 dam - - 10 dam -
\ / \
2 / | p / |
-20 dém 1 20 dém 7
7 NS L
- e / ",
30 dBm = -30 dBm 7 7
- \ e
40 dBm i -~ 40 dBm e
e A
-50 dBm 50 dérm
-60 dem 60 dam
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 782.855 MHz 16.60 dBm M1 1 777.824 WAz 16.06 dem
TL 1 777.5045 MHz 10.94 dBm Occ Bw 8.971026971 MHz T 1 777.5045 MHz 10.29 dBm Occ Bw 8.971026971 MHz
T2 i 786.4755 MHz 10.63 dém T2 i 786.4755 MHz 9,93 dém
L JU ] L L JU ] -

TEL : 886-3-327-3456 Page Number 1 Al3-9 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Spectrum

(=

Ref Level 30.00 G&m
ko Att 30 di
SGL Count 1004100

SWT

Offset 1120 b @ RBW 100 khz
19 ps @ VBW 300 khz

Mode Auto FF

T

(@ 17k Max

20

TN

10 df

oce Bw

14.00 dBm)
778.11100 MHz
+.495504496 MHZ|

0 e

10 dBm

-20 dBm

~30 dam

Rhadatam

|

40 dBm

“Epgieer

-60 dBm

CF 779.5 MHz

1001 pts

Span 10.0 MHz

Marker
Type | Ref
ML

Tre | X-value
T

¥-value |

Function |

Function Result |

778.111 MHz
777.25225 MHz
781.74775 MHz

14.00 dBm
9.04 dBm
.28 dém

Oce Bw

4.495504496 MHz

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum = pectrum =
Ref Level 30.00 GBm  Offset 1120 db = RBW 100 kHz RefLevel 20.00 dbm  Offset 11.20 OB = RBW 300 kHz
lo att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 12.80 dBm Mi[1] 15.05 dBm
. 780.20200 MHZ] - 782.9990 MHz
X occ Bw +.485514486 MHz ¥_ocenw 8971028971 MHz
Tinda Ao o S ™ A Y et A AW Al P . 2
10 df R ' i 10 d = I \
T ] i1
0ds - 0 de: - -
/ /
10 dam - 10 dam -
1
-20 dBm : -20 dém
P Y Y . |
a0 A — -30 dBm S A
40 dBm -40 dBm - -
A R
-50 demr -50 dBm:
-60 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 780.262 MHz 12.89 dém M1 i 762.999 MHz 15.05 dém
TL 1 779.75225 MHz 7,67 dam occ Bw 4.485514486 MHz T 1 777.5045 MHZ 9,19 dBm occ Bw 8,971028971 MHz
T2 i 784.23776 MHz .56 dbm T2 i 786.4755 MHz 9.08 dém
L JL ] L L JU ] ) we
(Spectum ) =
Ref Level 30.00 GBm  Offset 1120 db @ RBW 100 kHz
o att 0de  SWT 1645 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@ 1Pk M
Mi[1] 13.60 dBm
o 784.49000 MHz
Oce By 1.495504496 MHz
10 df i . e
0 dB 1
10 dgm
/ s
-20 dém ! A
G- -
. e
e
-4 dBm
-50 dBm
60 dBm
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 764.45 MHz 13.60 dBm
TL 1 782.25225 MHz 9.31 dem Oce Bw 4.495504496 MHz
T2 i 786.74775 MHz 7.26 dém

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

m
ectrur v
Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dble—fRURIONS | INE ABS BAKS 20 dhipe—$PURIOUS | INE ABS pAES l
10 dem ” 10dem “[
0de H 0 dBm “
-10 dém — } \I -10 dBm —] ’ ‘l
-20 dBm — -20 dBm J \
o Il S /
SPURIOUS_LINE_ABS Ig \ | SPURIOUS_LINE_ABS [
-40 dBm T \\; L -40 dem JW ‘/ l\\
-50 dBm { 1 i 50 dBm A, T i
LR, El di.
Start 763.0 MHz 7007 pts stop 806.0 MHz | || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771,79321 MHz -60.71 dBém -25.71 d& 763.000 MHz 775.000 MHz 6.250 kHz 768.04096 MHz -60.76 dBm -25.76 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.,18387 MHz -48.89 dBm -35.89 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,10475 MHz -49.25 dBm -36.25 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99965 MHz -53.74 dBm -40.74 dB 275.900 MHz 776.000 MHz 30.000 kHz 77582532 MHz 53.85 dBm 20,85 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.37263 MHz 20,41 dém -9.59 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 20.59 dBm -9.41 dB
788.000 MHz 768,100 MHz 30.000 kHz 788.09645 MHz -53.21 dém -40.21 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.00365 MHz -53.21 dBm -40.21 dB
788.100 MHz | 753,000 MHz 100.000 kHz 788.13182 MHz -49.08 dBm -36.08 d& 788,100 MHz 793,000 MHz 100,000 kHz 768,81224 MHz -45.95 dBm -32.95 dB
793.000 MHz 806.000 MHz 6.250 kHz 802.25325 MHz ~60.57 deém =25.57 d8 793.000 MHz 806.000 MHz 6.250 kHz 799.56494 MHz -60.56 dbm -25.56 dB
Y
)i i )
Date: 09:54:38
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
ectrur v
Ref Level 30.00 dBm  Offset 11,20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit §heck PABS Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS D
10 dBm 10 dBm
s .
o0de | 0dem ‘
-10 d8m — -10 dem: — \
-20 dBm ﬁ -20 dem }i K
SPURIOUS_LINE_ABS SPURIDUS_LINE_ABS
7 I g LINE _ses_ P T~
-40 dBm ﬁ\[‘ -40 dBm y \
50 dem [/ S -50 dBm |— S
S04 SRS BB
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.63936 MHz -60.08 dém -25.09 db 763.000 MHz 775.000 MAz 6.250 kHz 765.97902 MHz -60.70 dBbm -25.70 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89775 MHz -41.15 dém -28.19 dé 775.000 MHz 775.900 MHz 100.000 kHz 775.83661 MHz -48.74 dBm -35.74 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.94131 MHz -44.90 dBm -31.50 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.95935 MHz ~53.07 dBm 20,07 dB
776.000 MHz 788,000 MHz 100.000 kHz 781,50849 MHz 6.45 dBm -23.55 dB 776.000 MHz 788.000 MHz 100.000 kHz 782,61139 MHz 6.37 dBm -23.62 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.05679 MHz -46.85 dBm -33.85 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.00165 MHz -35.44 dBm -22.44 dB
788.100 MHz | 753,000 MHz 100.000 kHz 788.13671 MHz -42.70 dBm -29.70 d& 788,100 MHz 793,000 MHz 100,000 kHz 768,11224 MHz -31.91 dBm -18.91 dB
793.000 MHz 806.000 MHz 6.250 kHz 799.11039 MHz -60.64 dém =25.64.d8 793.000 MHz 806.000 MHz 6.250 kHz 793.27922 MHz -60.45 dbm -25.45 dBb
Y
i i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-11 of 21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrur = sp m
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PA
20 dbipe—fPURIOUS | INE ABS paks 20 dbipe—$PURIOUS LINE ABS pagS ||
10 dem | 10 dBm “[
0@ H 0 dBm “
-10 dam = J‘ ‘ -10 dBm — [ l
-20 dBm " h 20 dBm " ‘
SRURIGUS_LINE_ABS ] \ | SPURIOUS_LINE ABS ] 1‘
-40 dBm . \J -40 dem \J‘! |
-50 dBm 1 T 50 dBm N, "]—"\
40 dAg a0 e
Start 763.0 MHz 7007 pts Stop 806.0 MHz | ||['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow |  RangeUp RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77495804 MHz -60.84 dBém -25.84 dB 763.000 MHz 775.000 MHz 6.250 kHz 77342358 MHz -60.75 dBm -25.75 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,60914 MHz -43.06 dém -36.06 dB 775,000 MH= 775,900 MHz 100,000 kHz 275 50305 MH= 45 24 dBm 36 24 db
775,900 MHz 176,000 bz 20.000 kHz 775,97637 MH2 -53.87 dBm -40.87 d8 775.900 MHz 776,000 MHz 30.000 kHz 775,98237 MHz -54.01 dBrm -41.01 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.31269 MHz 19.48 dBm -10.52 de 276,000 MH= 785.000 MHz 100,000 kHz 286 62737 MHe 19.77 dem 1023 dB
788,000 MHz 788,100 MHz 30.000 kHz 78809406 MHz -53.50 dém -40.50 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.04680 MHz -53.29 dem -40.29 d&
788.100 MHz 793.000 MHz 100,000 kHz 788.13182 MHz -43.42 dem -36.42 dB 788,100 MH= 783.000 MHz 100,000 kHz 788 81224 MHZ 45.61 dBm 3o el de
793.000 MHz 808,000 MHz 6,250 kHz 706,92857 MHz -60.75 dem -25.75 dB 293.000 MHz 806,000 MHz 8250 kiiz 253.60390 MHz Z50.51 cBm 25 c1db
T
i J1 rJ

z020

08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrur ol Sp m

Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 de Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avgPwr
Limit §heck PARS Limit heck PARS

20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS pal

10 dem 10 dBm

I

ode —‘1‘ 0 dem "“‘I‘

-10 dBm - } l -10 derm — \

20 dBm * -20 dBm WI
., / \ . ! 1"

SPURIOUS_LINE_ABS /‘ | SPURIOUS_LINE_ABS_ /

-40 dam \‘“\\[\ -40 dBm r‘-\\

-50 dBm r/ 50 dem

-S0.0Bm. EETERa

Start 763.0 MHz 7007 pts Stop 806.0 MHz | |([Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs |  Alimit Range Low Range Up RBW | Frequency |__Powerabs |  aLimit
763.000 Mz 775,000 MHz 6.250 kHz 773,96304 MHz -60.57 dém -25.57 db 763,000 MHz 775.000 MHz 6.250 kHz 76421678 MHz 60,75 dbm 25 75 0B
775.000 MHz 775,900 MHz 100,000 kHz 775,99505 MHz -41,82 dém -28.82 d& 75.000 MHz 775.900 MHz 100,000 kHz 77585190 MHz 48,76 dBm 35,76 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99116 MHz -45.60 dBm -32.60 dB 775.900 MHz 776.000 MHz 30.000 kHz 77501683 MHz 53.89 dbm 40.80 db
776.000 MHz 788,000 MHz 100,000 kHz 781,53247 MHz 5.55 dBm -24.45 dB 276,000 MH= 785.000 MHz 100,000 kHz 282 74326 MHe © 40 dbm 2460 dB
788,000 MHz 788,100 MHz 30.000 kHz 78803561 MHz -48.00 dém -35.00 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.06528 MHz -36.28 dBm -23.28 dB
788.100 MHz 793.000 MHz 100,000 kHz 78815629 MHz -43.92 dém -30.52 dB 788,100 MH= 783.000 MHz 100,000 kHz 788 12203 MHz 32.31 dBm 1931 dB
793.000 MHz 806.000 MHz 6.250 kHz 801.33117 MHz -60.34 dBm -25.34 d& 793.000 MHz B806.000 MHz 5.250 kHz 802.26623 MHz -60.28 dbm -25.28 dB

T
I N T
Date .2020 09:51:18
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

m

pectrur = sp

Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.20 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PA
20 dbipe—teuRIOUS }INE Ans DAKS 20 dbife—$PURIOUS | INE ABS pagS
10 dem ” 10 dém n
0da !‘ 0dBm “
-10 dam = J‘ \ -10 dBm — ‘ \
-20 dBm JI 1 20 dBm l, !
SRURIGUS_LINE_ABS J| l\ | SFURIOUS_LINE_aBS_ ] |\
-40 dBm — 40 dem _J \__/
-50 dBm PARW, L T 50 dBm. A i
a0  a.co,
Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit
763.000 MHz 775.000 MHz 6.250 kHz 763.04196 MHz -60.70 dBm -26.70 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.07093 MHz -60.71 dBm -25.71 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,38616 MHz -43.01 dém -36.01 dB 775,000 MH= 775,900 MHz 100,000 kHz 77570804 MHz —45.07 dBm 3607 db
775.900 MHz 776.000 MHz 30.000 kHz 775,93202 MHz -53,88 dém -40.88 dB 775.900 MHz 776.000 MHz 30.000 kHz 77502662 MHz 53,95 dim T40.95 B
776.000 MHz 788,000 MHz 100,000 kHz 777,31260 MHz 18.52 dBm -11.48 d8 776.000 MHz 788,000 MHz 100,000 kHz 786.63936 MHz 18.78 dBm -11.22 dB
788.000 MHz | 788,100 MHz 30,000 kHz 788,04610 Mz -54,02 dém -41.02 d& 788.000 MHz | 788,100 MHz 30.000 kHz 768 00844 MHz 53 -4 dBm YT
788.100 MHz 793.000 MHz 100,000 kHz 788.13182 MHz -43.36 dem -36.36 dB 788,100 MH= 783.000 MHz 100,000 kHz 788 75350 MHz ~46.00 B 3300 de
793.000 MHz 808,000 MHz 6,250 kHz 707,31818 MHz -60.66 dem -25.66 dB 293.000 MHz 806,000 MHz 8250 kiiz 753.75574 Mz 5040 dBm 25 40 db,

]" 1

Lowest Band Edge / Full RB Highest Band Edge / Full RB

m

pectrur @i Sp

Ref Level 30.00 dBm  Offset 11.20 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit Fheck PABS Limit ¢heck PABS
20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS DA
10 dBm 10 dém
0 de { ‘ 0. dem —“11
-10 dBm — | \ -10 dem — L
-20 dBm T -20 dBm
o , | . | \
SPURIOUS_LINE_ABS Pl | SPURIOUS_LINE_ABS_ ,I
-40 dBm \\r -40 dBm el T T
-50 dBm -{/ t -50 dBm
<50, dBm S0 dem.
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
purious Emissi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77451449 MHz -60.37 dBm -25.37 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.03006 MHz ~60.86 dBm ~25.86 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89595 MHz -43.33 dBm -30.33 d& 775.000 MHz 775.900 MHz 100,000 kHz 775,87258 MHz -49.01 dbm -36.01 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.97418 MHz -47.21 dBm -34.21 dB 275.900 MHz 776.000 MHz 30.000 kHz 77596298 MHz 53.99 dbm 20,99 dB
776.000 MHz 788.000 MHz 100.000 kHz 78096903 MHz 4.39 dém -25.61 dB 776.000 MHz 788.000 MHz 100.000 kHz 782.76723 MHz 4.60 dBm -25.40 dB
786.000 MHz 788,100 MHz 30,000 kHz 78803382 MHz -50.28 dBm -37.28 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.03042 MHz -37.42 dbm -24.42 dB
788.100 MHz 793.000 MHz 100.000 kHz 7BB.14650 MHz -46.25 dBm -33.25 dB 788,100 MHz 793.000 MHz 100.000 kHz 788.24930 MHz 33.63 dbm 220,63 db
793.000 MHz 806.000 MHz 6.250 kHz 799.13636 MHz -60.56 dém -25.56 d& 793.000 MHz B06.000 MHz 6.250 kHz 797.64286 MHz -60.60 dBm -25.60 dB
\
i il ) v
Date
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum x| spectrum =
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Autg Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 tvgrwr
Limit fheck PAES Limit Gheck PABS
20 dbipe—fPURIOUS | INE ABS paks 20 dbifpe—8PURIQUS | INE ABS D ﬂ
10 dBm r 10 dBm “
0ds fJ‘ 0 dem I\
-10 dom —— ‘i\ -10 dem — f
-20 dom - -20 dBm | ‘,
o | e [
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_ / \
-40 dbm ! ~40 dem
TR Py N 1
/ \ M
50 dBm Sl SN ) J 50 dBm ui \_/J‘\-_ L/ \J
0B, <500, dRm. T
Start 763.0 MHz 7007 pts Stop 806.0 MHz ] || Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 76956344 MHz -60.76 dBm -25.76 dB 763.000 MHz 775.000 MHz 6.250 kHz 770.10290 MHz -60.55 dBm -25.55 d&
775.000 MHz 775.900 MHz 100.000 kHz 775,84920 MHz -45.15 dém -36.19 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.25400 MHz -49.20 dBm -36.20 dB
775.900 Mz 176,000 bz 30.000 kHz 775,99206 MH2 -53.93 dBm -40.93 d8 775.900 MHz 776,000 MHz 30.000 kHz 775.91364 MHz -54.06 dBm -41.06 dB
776.000 MHz 788,000 MHz 100,000 kHz 77757542 MHz 20.38 dBm -9.52 de 776,000 MH= 788,000 MHz 100.000 kHz 786.98761 MHe 20 49 dBm 951 ds
788.000 MHz 788,100 MHz 30,000 kHz 78803292 MHz -53.89 dém -40.89 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.06419 MHz -53.56 dBm -40.56 dB
788.100 MHz 793.000 MHz 100,000 kHz 79067727 MHz -49.46 dBm -36.46 dB 788,100 MH= 783.000 MHz 100,000 kHz 70070476 MHz -48.03 B 3503 de
793.000 MHz 806,000 MHz 6.250 kHz 79377273 MHz -60.49 dBm -25.49 dB 793.000 MHz 806,000 MHz 8250 kiiz 758.95455 Mz 5045 dBm 25 45 db,
I - ( ) i (]

Band Edge / Full RB

Spectrum | :%-:'
Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
20 dhmr‘ PURIOUS INE ABS DASS
10 dBm
0 dem
-10 dBm — l
-20 dem T
. / \
| SPURIOUS_LINE_ABS_ /{ \
-40 dBrm T ‘\
-50 dem r/ \/\”\
BB
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.38262 MHz -60.33 dBm -25.33 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87348 MHz -44.16 dém -31.16 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98736 MHz -48.15 dBm -35.15 dB
776.000 MHz 788.000 MHz 100.000 kHz 782.61139 MHz 3.40 dBm -26.60 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.05909 MHz -39.21 dBm -26.21 db
788,100 MHz 793,000 MHz 100.000 kHz 788.28357 MHz -34.93 dBm -21,93 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.04545 MHz -58.80 dBm -23,80 dB
-7
[ J e
Date 10:16:48

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-14 of 21



SPORTON LAB.

FCC RADIO TEST RE

PORT

Report No. : FG052917-01B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum x| spectrum =
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS Limit Gheck PARS
20 dbipe—teuRIOUS | INE AnS paks 20 dbifpe—8PURIQUS | INE ABS D ﬂ
10 dem [ 10 dém “
ode J} 0 dBm T
-10 dam = h -10 dBm — 1
[
-20 dBm i Ii 20 dBm { ‘,L
SRURIGUS_LINE_ABS f | SFURIOUS_LINE_ABS_ ,f |\
-40 dBm ! T 40 dBm /,. T
-50 dBm Mng J 50 dBm A A ‘\.i
<A0.da. ~A0.dRm
Btart 763.0 MHz 7007 pts Stop B06.0 MHz ] || Start 768.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771,79321 MHz -60.71 dBém -25.71 d& 763.000 MHz 775.000 MHz 6.250 kHz 766,50041 MHz -60.75 dBm -25.75 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.55609 MHz -49.32 dém -36.32 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.58936 MHz -49.15 dBm -36.15 dB
775.900 Mz 176,000 bz 30.000 kHz 775,98307 MH2 -53.85 dBm -40.85 dB 775.900 MHz 776,000 MHz 30.000 kHz 775.91464 MHz -54.28 dBm -41.28 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.55245 MHz 19.48 dém -10.52 de 776.000 MHz 788.000 MHz 100.000 kHz 786.37562 MHz 19.78 dBm -10.22 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,08107 MHz -54.08 dBm -41.08 d& 788.000 MHz 788,100 MHz 30.000 kHz 788,01933 MHz -53.10 dBm -40.10 dB
788.100 MHz 793.000 MHz 100,000 kHz 790,61853 MHz -43.49 dem -36.49 dB 788,100 MH= 783.000 MHz 100.000 kHz 700 77517 MHz 47 92 dBm 3492 dB
793.000 MHz 205.000 MHz 5.250 kHz 797 56494 MHz -60.62 dém -25.68 dB 753.000 MHz 806,000 MHz £.250 kHz 7597.13636 MHz -60.56 dBm -25.56 db
)i ) [ ] (| 2

Band Edge / Full RB

Spectrum | :%-:'
Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
20 dhmr‘ PURIOUS INE ABS DASS
10 dBm
0 dem l — ]
-10 dBm — , ‘
-20 dem
. ) \
| SPURIOUS_LINE_ABS_ / \
-40 dBm t \\
-50 dem r" h\
| -A0.dRms
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.08292 MHz -60.21 dBm -25.21dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89056 MHz -44,57 dBm -31.57 de
775.900 MHz 776.000 MHz 30,000 kHz 775.94071 MHz -48.77 dBm -35.77 da
776.000 MHz 788.000 MHz 100.000 kHz 782.44356 MHz 2.53 dBm -27.47 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.08267 MHz -39.12 dBm -26.12 db
788,100 MHz 793,000 MHz 100.000 kHz 788.27867 MHz -35.06 dBm -22.06 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.01948 MHz -59.22 dBm -24,22 dB
-7
[ J e
Date 10:18:28
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SPORTON LAB.

FCC RADIO TEST RE

PORT

Report No. : FG052917-01B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB
Spectr x| spectrum L
Ref Level 30.00 dBm  Offset 11.20 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.20 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS
20 dbe—teurious Line ans BAKS 20 dbifte —RELRIOUS | INE ABS p
i
10 dem | 10 dém ‘ﬁl
0 de J} 0 dBm jl
-10 dém — h -10 dBm — - ‘I
-20 dBm r \t} 20 dBm -
i
SRURIGUS_LINE_ABS | LINE_ABS_ f !
-40 dem | -40 dBm i \
\ .
50 dem E It J 50 dBm il J
G0CRm, 60,480
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 772.05694 MHz -60.65 dBém -25.65 d& 763.000 MHz 775.000 MHz 6.250 kHz 760.0119% MHz -60.84 dBm -25.84 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.42572 MHz -48.10 dém -36.10 d8 775.000 MHz 775.900 MHz 100.000 kHz 775,07058 MHz -49.13 dBm -36.13 dB
775.900 MHz 776.000 MHz 30.000 kHz 77593352 MHz -54.10 dBm -41.10 d& 775.900 MHz 776.000 MHz 30.000 kHz 775.95679 MHz -54.17 dBm -41.17 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.55245 MHz 18.29 dém -11.71 d& 276.000 MHz 788.000 MHz 100,000 kHz 786.39960 MHz 18.61 dBm C11.39 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.00674 MHz -54.06 d&m -41.06 d& 786.000 MHz 768.100 MHz 30.000 kHz 768.04261 MHz -53.52 dbm -40.52 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.77026 MHz -49.20 dBm -36.20 d& 788,100 MHz 793,000 MHz 100,000 kHz 790,63392 MHz -48.03 dBm -35.03 dB
793.000 MHz 806.000 MHz 6.250 kHz 798.62468 MHz -60.51 dém ~25.51 d8 793.000 MHz 806.000 MHz 6.250 kHz 793.04545 MHz -60.59 dbm -25.59 dB
I [ ) )
Date: 19.5EF.2020 19 10:31:15
Band Edge / Full RB
Spectrum | :%-:'
Ref Level 30.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
o dbipe —$PURIOUS | INE ABS DABS
10 dBm
0 dem ( ~]
-10 dBm —] , }
-20 dBm \
o ]
| SPURIOUS_LINE_ABS_ } g
-40 dem = M\\f\'\‘
-50 dem |-‘J |
HRdBm
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 773.48352 MHz -60.50 dBm -25.50 dB
775,000 MHz 775.900 MHz 100.000 kHz 775.88876 MHz -45.96 dBm -32.96 dB
775,900 MHz 776.000 MHz 30.000 kHz 775.97008 MHz -48.95 dBm -36.95 dB
776.000 MHz 788,000 MHz 100.000 kHz 781.30470 MHz 1.44 dBm -268.56 dB
768,000 MHz 788,100 MHz 30,000 kHz 788.09925 MHz -40.77 dém -27.77 dB
788,100 MHz 753,000 MHz 100.000 kHz 788.14650 MHz -36.50 dBm -23.50 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.17532 MHz -58.73 dBm -24,73 dB
i ] ] )
L
Date 10:27:56
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.20 dg

Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit Cf‘hnrk PAES Limit (thrnk
10 CHH’\P ‘PIIRIEJH.\ INE_ABS PABS 10 éé%ﬂ IP\IR[()HS INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 dB -30 dBm
40 dBm -40 dBm
e, o~
Rt e e
-50 dBm -50 dBm it
-70 dBm
-80 dBm -80 dBm
derm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 630.94278 MHz -58.60 dBm ~45.60 dB 30,000 MHz 763.000 MHz 100.000 kHz 634.97226 MHz -58.52 dBm -45.52 dB
806.000 MHz 1.000 GHz 100.000 kHz 937.99950 MHz -56.96 dbm -43.96 dB 806.000 MHz 1,000 GHz 100.000 kHz 971.05957 MHz -57.29 dBm -44.25 db
1.000 GHz 3.000 GHz 1.000 MHz 2.96026 GHz -47.30 dBm -34.30 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.51237 GHz -46.63 dBm -33.63 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92086 GHz -43,23 dBm -30.22 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.92636 GHz -43.15 dBm -30.15 d&
—_—
L] A

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit Twrk Limit T‘hnrk PAES
10 adH’\P "I—'IIRI[]H.\' INE_ABS 10 éé%ﬂ sPURIOUS INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
» e el . ¥
-50 dBm -50 dbm
70 d8 70 dBm
-80 dBm -80 dBm
-90 der -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 630.21014 MHz ~58.67 dbm ~45.67 dB 30,000 MHz 763.000 MHz 100.000 kHz 761.71789 MHz -58.58 dBm -45.68 dB
806.000 MHz 1.000 GHz 100.000 kHz 861.40780 MHz -57.20 dBm -44.20 dB 806.000 MHz 1,000 GHz 100.000 kHz 519.19080 MHz -57.48 dBm -44.48 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -46.14 dBm -33.14 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -46.96 dBm -33.96 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.94986 GHz -43.20 dBm -30.20 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.92136 GHz -43.06 dBm -30.06 d&
i "4
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 13 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dBm  Offset 11.20 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 11,20 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Tmrk PAES Limit (thrnk
10 &dne ‘pummn. INE_ABS PABS 10 ddne Immmm INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
. . T S . .
-50 dBm -50 dBm
70 dg -70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit RangeLow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 630.21014 MHz ~58.46 dBm 45,46 dB 30,000 MHz 763.000 MHz 100.000 kHz 726.18516 MHz -58.71 dBm -45.71dB
806.000 MHz 1.000 GHz 100.000 kHz 969.79960 MHz -57.45 dbm -44.45 dB 806.000 MHz 1,000 GHz 100.000 kHz 991.12854 MHz -57.57 dBm -44.57 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -46.62 dBm -33.62 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.53037 GHz -47.,05 dBm -34.05 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92086 GHz -43,17 dBm -30.17 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.94536 GHz -43,14 dBm -30.14 d&
L J L] A

LTE Band

13/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

oo
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit 11r~rk
10 adH’\P "I—'IIRI[]H.‘\' INE_ABS PABS 10 éé%ﬂ i JRIOUS INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 d8 -30 dBm
-40 dBm 40 dBm
PRAR P S S N R e PPN
-50 dBm -50 dBm
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 640.46702 MHz -58.72 dBm —45.72 dB 30,000 MHz 763.000 MHz 100.000 kHz 636.80385 MHz -58.57 dBm -45.67 dB
806.000 MHz 1.000 GHz 100.000 kHz 937.50255 MHz -57.55 dbm -44.55 dB 806.000 MHz 1,000 GHz 100.000 kHz 943.08246 MHz -57.52 dBm -44.52 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.63434 GHz -47.11 dBm -34.11 dB 1,000 GHz 3,000 GHz 1.000 MHz 2.49588 GHz -47.10 dBm -34.10 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.52136 GHz -43.12 dBm -30.12 dB 3.000 GHz 8,000 GHz 1.000 MHz 6.92586 GHz -43,17 dBm -30.17 db
J u W
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052917-01B

LTE Band 13 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Swesp

Spectrum

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.20 dg Mode Auto Swesp

(@1 Avgpwr
PAES Limit (thrnk
INE_ABS PABS 10 éé%ﬂ IP\IR[()HS INE_ABS
[ SPURIOUS_LINE_ABS_

-20 dBm

-30 dBm

-40 dBm -40 dBm

s T o et o el

-50 dBm -50 dBm

-70 dBm

-80 dBm

-0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 636.07121 MHz -58.56 dBm ~45.56 dB 30,000 MHz 763.000 MHz 100.000 kHz 635.23858 MHz -55.50 dBm -45.60 dB
806.000 MHz 1.000 GHz 100.000 kHz 956.80810 MHz -57.61 dbm -44.61 dB 806.000 MHz 1,000 GHz 100.000 kHz 877.59870 MHz -57.47 dBm -44.47 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.50187 GHz -47.14 dBm -34.14 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.49788 GHz -47.29 dBm -34.29 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.80486 GHz -43.21 dBm -30.21 dB 3.000 GHz 8,000 GHz 1.000 MHz 65.03336 GHz -43,04 dBém -30.04 d&
—_— —
L ] L] A

Highest Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.20 dB

Mode Auto Sweep

10:

@1 AvgPwr
Limit Twrk PARS
ine SPURIOUS. INE_ABS PABS
-10 difE
SPURIOUS_LINE_ABS_
-20 dBm
30 d8
-40 dBm
e e anadl
-50 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 620.68591 MHz -58.53 dbm -45.52 dB
806.000 MHz 1.000 GHz 100.000 kHz 871.19950 MHz -57.65 dbm -44.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -46.97 dBm -33.97 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.92136 GHz -42.98 dBm -29.98 dB
L )i 2
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ssamonias. FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 13/ 10MHz

Middle Channel / 64QAM

Spectrum -

Ref Level 0.00 dBm  Offset 11.20 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit Tmrk PAES
2 _SPURIOUS_)LINE_ABS PABS
10 ddRE 7

SPURIOUS_LINE_ABS_

-20 dBm
30 d8
-40 dBm
g S
-50 dBm
-80 dBm
-90 d
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E2.55997 MHz -58.70 dBm ~45.70 dB
806.000 MHz 1.000 GHz 100.000 kHz 969.67466 MHz -57.53 dbm -44.53 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96326 GHz -47.19 dBm -34.19 dB
3.000 GHz 8,000 GHz 1.000 MHz 6.95385 GHz -43.27 dBm -30.27 dB
— —_—
( )il ] T v
Date: 19.SEP.2020 10:31:39
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG052917-01B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0009
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0012
-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Battery End Point 0.0005
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 17

Peak-to-Average Ratio

Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.77 4.43 5.16 5.74
Middle CH 3.65 4.46 5.42 5.83 PASS
Highest CH 3.62 4.55 5.13 5.88
Mode LTE Band 17 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.35 6.35 - -
Middle CH 6.35 6.35 - - PASS
Highest CH 6.55 6.46 - -
TEL : 886-3-327-3456 Page Number D Al7-10f 24

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052917-01B

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spe um L2 L
Ref Level 30.00 cém  Offset L1100 db Ref Level 30.00 cém  Offset L1100 db
o art a0ds aQr 2ms ® RBW 10 MHz o art a0ds aQr 2ms ® RBW 10 MHz
(@153 view (@153 view
o 9 T =
< “ <
0.0 -
\\
|
1E - 1E -
Y %
: i
1E-04- < 1E-04- ‘I <
1E 1E
lcF 709.0 mHz Mean Pwr + 20.00 dB lcF 709.0 mHz Mean Pwr + 20,00 db.
C y Cumul Distribution Function Samples: 130000 C y Cumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | o0.1% | o0.01% | Mean | peak | crest | 10% | 1% | o0 | 0.010% |
Trace 1 [ 19.66 dbm 23,76 dbm 3.78 di 2.93 da 3.68 db 3.77 db 3.60 db Trace 1 [ 2077 dbm 25,55 cbm 4.77 da 2.46 d 3.86 dB 4.43d 4.70 da
L JU )| CEEEEEE ] L JL )| CEERREE ]

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum 2 2
Ref Level 30.00 cém  Offset L1100 db Ref Level 30.00 cém  Offset L1100 db
p=_Art 30ds  AQT 2 ms & RBW 10 MHz p=_Art 30ds  AQT 2 ms & RBW 10 MHz
(@153 view (@153 view
a S = a B =
ST S =2
i N X N
0.0 - 0.0 o -
1E ' _ = | _
} X
X i
\
|
1E-04- < 1E-04- T <
1E 1E i
(CF 710.0 MHz Mean P + 20.00 dB (CF 710.0 MHz Mean Pwr + 20.00 dB.
y Cumulative Di Function Samples: 130000 y Cumulative Di Function Samples: 130000
Mean | peak | crest | 10% | 1% | 0.1% | o.01% | Mean | peak | crest | 10% | 1% | o.aee | 0.01% |
Trace 1 [ 2012 dBm 23,50 cbm 3.67 di 2.75 db 3.50 db 3.65 db 3.68 db Trace 1 [ 2075 dbm 25,64 cbm 4.89 d .43 d8 3.83 dB 4.46 d 4.72 da
L JU )| [ CEREEEE I L JL )| Aennannn) we

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum 2 2
Ref Level 30.00 dBm  Offset 11.00 db Ref Level 30.00 dBm  Offset 11.00 db
o art 30ds AQT 2 ms @ RBW 10 MHz o art 30ds AQT 2 ms @ RBW 10 MHz
(@153 view (@153 view
0.0
= \ -
iE - iE "\ .
104 - 104 ‘\ -
iE iE |
1
(CF 711.0 MHz Mean Pwr + 20,00 dB (CF 711.0 MHz Mean Pwr + 20.00 dB
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